

# Flucytosine

## Newborn use only

2023

<b>Alert</b>	Flucytosine is a SAS product. Use in consultation with a paediatric infectious disease physician. Flucytosine should always be used in combination with other antifungal agents because of the rapid development of resistance to flucytosine monotherapy.
<b>Indication</b>	Cryptococcal meningitis in combination with Amphotericin B or Fluconazole. Systemic candidiasis - In combination with Amphotericin B.
<b>Action</b>	Antimetabolite drug. It inhibits protein and DNA synthesis following conversion from flucytosine to 5-fluorouracil inside fungal cells.
<b>Drug type</b>	Antifungal
<b>Trade name</b>	Flucytosine
<b>Presentation</b>	Oral: 10 mg/mL oral suspension, prepared in-house.
<b>Dose</b>	100 mg/kg/day in 6 to 12 hourly divided doses. <sup>(1)</sup> <b>Refer to special comments section for further information.</b>
<b>Dose adjustment</b>	Therapeutic hypothermia: Limited data. ECMO: Limited data. Renal impairment : Increases risk of haematological toxicity; reduce dose as follows GFR 30–50 mL/minute/1.73m <sup>2</sup> : 25 - 37.5 mg/kg dose q8h GFR 10–29 mL/minute/1.73m <sup>2</sup> : 25 - 37.5 mg/kg dose q12h GFR <10 mL/minute/1.73m <sup>2</sup> : 25 - 37.5 mg/kg dose q24h Hepatic impairment: Use cautiously.
<b>Maximum dose</b>	150 mg/kg/day. <sup>(22)</sup>
<b>Total cumulative dose</b>	
<b>Route</b>	Oral
<b>Preparation</b>	No preparation required.
<b>Administration</b>	Administer orally or via intra-gastric tube with feeds.
<b>Monitoring</b>	Monitor full blood count, liver function and renal function at baseline, then each day initially, and then twice each week. Flucytosine concentrations should be measured after 3-5 doses and in the first 72 hours of therapy or change in dose. <sup>(3)</sup> Desired plasma drug levels: <sup>(4-6)</sup> Peak (2 hours after a dose): 50–80 mg/L (toxicity > 100 mg/L) Trough concentration: 20–50 mg/L
<b>Contraindications</b>	Known complete dihydropyrimidine dehydrogenase enzyme deficiency, hypersensitivity to flucytosine or any component of the formulation.
<b>Precautions</b>	Bone marrow depression, myelosuppressive medications, radiation treatment, acquired immunodeficiency syndrome (AIDS): increased risk of blood dyscrasias
<b>Drug interactions</b>	Concurrent use with amphotericin B may enhance the adverse effects of flucytosine. Concurrent use with chloramphenicol (ophthalmic) may enhance its myelosuppressive effect. Food decreases the rate of absorption however, the extent of absorption is not affected.
<b>Adverse reactions</b>	Bone marrow suppression with anaemia, leucopenia and thrombocytopenia and hepatotoxicity usually occur with high plasma concentration >100 mg/L. Hypokalaemia, acidosis, diarrhoea, nausea, vomiting, and rash.
<b>Compatibility</b>	Not applicable.
<b>Incompatibility</b>	Not applicable.
<b>Stability</b>	Oral suspension stable for 7 days.
<b>Storage</b>	Oral suspension: Store below 25°C (stable for 60-90 days in amber plastic prescription bottles)
<b>Excipients</b>	
<b>Special comments</b>	Length of therapy depends on the infection, infection site and any comorbidities. Discuss with paediatric infectious diseases consultant. Long-term treatment with consolidation and maintenance antifungal therapy is required after initial induction treatment to prevent recurrence. Use with other antifungal agents for chromoblastomycosis.
<b>Evidence</b>	<b>Efficacy</b>

There are no clinical trials to evaluate efficacy of flucytosine in neonates. The data in neonates are limited to case reports and extrapolated from children and adults.

### **Cryptococcal meningitis**

One comparative study used either Amphotericin B alone or in combination with flucytosine in 66 adults with cryptococcal meningitis. More rapid sterilisation of cerebrospinal fluid, higher cure rate (68 vs 47%), lower mortality (24 vs 47%), reduced relapse rates and reduced nephrotoxicity were observed in the group of patients who received flucytosine in combination with Amphotericin B.<sup>(13)</sup> Similarly, a review of nationwide database involving 517 adults with cryptococcal meningitis reported reduced mortality (6 vs 11%) in patients who received combination of liposomal Amphotericin B with flucytosine compared to liposomal Amphotericin B alone.<sup>(14)</sup> Li et. al. compared efficacy of flucytosine in combination with either Amphotericin B or Fluconazole in 90 immunocompetent adults with cryptococcal meningitis. No differences were seen in cryptococcus clearance or treatment time but flucytosine and fluconazole treatment had lower total adverse events (90 vs 20%).<sup>(15)</sup>

### **Systemic candidiasis**

Invasive candidiasis is reported in 1.5% to 9% very low birth weight neonates.<sup>(7,8)</sup> It is associated with high mortality (20-40%) and neurodevelopmental disability (50-60%) in survivors.<sup>(9)</sup>

### **Neonatal studies**

Smith et. al described a series of 8 extremely preterm and 2 term neonates with systemic candidiasis. The age of diagnosis of candida infection varied from 16 to 58 days. Flucytosine alone was used for initial treatment in all neonates. Amphotericin was added in two neonates after 48 hours for ongoing clinical deterioration. The starting doses of flucytosine were 100 to 200 mg/kg/day and blood concentrations measured on 3<sup>rd</sup> day were at the upper end of therapeutic range.<sup>(10)</sup> Four neonates in the cohort died but no deaths were attributable to either candidiasis or the treatment. No recurrence was noted in any of the treated infants. McDougall reported successful treatment of multisystem candida infection and meningitis in two extremely low birth weight infants with flucytosine in combination with Amphotericin B.<sup>(11)</sup>

### **Adult studies**

The efficacy of either combination of Amphotericin B with flucytosine or fluconazole alone for treatment systemic candida infection of was studied in a randomised trial by Abele-Horn. Thirty-six patients received Fluconazole and 36 received Amphotericin B with flucytosine for 14 days. Regarding treatment of candida pneumonia and sepsis, there was no statistically significant difference in clinical outcome. However, Amphotericin B and flucytosine combination was more effective than Fluconazole (55% vs 25%) for treatment of abdominal infection and peritonitis. Furthermore, Amphotericin B and flucytosine combination was found to be superior to Fluconazole in regard to pathogen eradication (86% vs 50%). On the other hand, Fluconazole was associated with less toxicity compared to Amphotericin B and flucytosine combination.<sup>(12)</sup>

### **Safety**

Several minor and serious adverse effects are associated with flucytosine therapy. The mechanism of toxicity is not fully understood but high drug levels (> 100 mg/L) and conversion to active metabolites such as 5-fluorouracil have been postulated.

Common reported gastrointestinal side effects include nausea, vomiting, diarrhoea and diffuse abdominal pain. Ulcerating inflammatory enterocolitis and bowel perforation with peritonitis are also described in case reports.<sup>(16,17)</sup>

Hepatotoxicity and bone marrow suppression are the most commonly reported serious adverse events. Studies quote incidence of hepatotoxicity between 0-40%.<sup>(18)</sup> In most cases it involves reversible increase in serum concentrations of hepatic enzymes, bilirubin and hepatomegaly. However, severe hepatic necrosis can also occur with flucytosine therapy.<sup>(19)</sup> Flucytosine induced bone marrow suppression can result in life threatening leucopenia, thrombocytopenia and pancytopenia.<sup>(20)</sup>

### **Pharmacokinetics**

Approximately 80-90% is absorbed following oral administration. Due to low protein binding it is widely distributed in body with volume of distribution between 0.6 to 0.9 L/kg.<sup>(21)</sup> Flucytosine concentrations in the cerebrospinal fluid are approximately 60-80% of serum concentrations, whereas urine concentrations are generally several-fold higher than serum concentrations. Up to 96 percent of the total dose of flucytosine is eliminated as unchanged drug in the urine, primarily by glomerular filtration. The elimination half-life in neonates (7 hours) is nearly twice as long as in adults.<sup>(22)</sup> Flucytosine has a narrow therapeutic index so routine monitoring of drug blood levels has been recommended.<sup>(23)</sup> It is suggested that serum

	<p>flucytosine concentrations should be measured after approximately three to five doses and blood sample obtained two hours after a dose has been administered to determine peak drug level.<sup>(3)</sup></p> <p>Soltani et al, published retrospective data on peak and trough concentration of flucytosine in 198 children including 83 neonates in the UK over a 12 year period. The preceding standard clinical practice was to use a total dose of 150–200 mg/kg daily in four divided doses. In their report, pre-dose concentrations were low (&lt; 30 mg/L) in 18% and high (&gt; 80mg/L) in 10% neonates. The post dose drug concentrations were high (&gt; 80 mg/L) in 39% neonates.<sup>(4)</sup> In nearly 11% neonates, the peak drug levels were &gt; 120 mg/L suggesting very high risk of flucytosine toxicity. Based on the data, authors recommend reduction of flucytosine dose to 100 mg/kg/day in neonates. Similarly, Pasqualotto measured trough and peak concentration (30 min after IV and 2 hours after PO dose) of flucytosine in 233 patients including 33 neonates. In only 21% participants, the flucytosine levels were in the therapeutic range. The levels were low in 40%, high in 39% and toxic (&gt; 100 mg/L) in 10%.<sup>(5)</sup></p>
<p><b>Practice points</b></p>	
<p><b>References</b></p>	<ol style="list-style-type: none"> <li>1. Pappas PG, Kauffman CA, Andes DR, et al. Clinical Practice Guideline for the Management of Candidiasis: 2016 Update by the Infectious Diseases Society of America. <i>Clin Infect Dis</i>. 2016;62(4):e1-50.</li> <li>2. Kunka ME, Cady EA, Woo HC, Thompson Bastin ML. Flucytosine Pharmacokinetics in a Critically Ill Patient Receiving Continuous Renal Replacement Therapy. <i>Case Rep Crit Care</i>. 2015; 2015:927496.</li> <li>3. Ashbee HR, Barnes RA, Johnson EM, et al. Therapeutic drug monitoring (TDM) of antifungal agents: guidelines from the British Society for Medical Mycology. <i>J Antimicrob Chemother</i>. 2014 May; 69(5):1162-76.</li> <li>4. Soltani M, Tobin CM, Bowker KE, et al. Evidence of excessive concentrations of 5-flucytosine in children aged below 12 years: a 12-year review of serum concentrations from a UK clinical assay reference laboratory. <i>Int J Antimicrob Agents</i>. 2006 Dec;28(6):574-7</li> <li>5. Pasqualotto AC, Howard SJ, Moore CB, Denning DW. Flucytosine therapeutic monitoring: 15 years' experience from the UK. <i>J Antimicrob Chemother</i>. 2007 Apr; 59(4):791-3.</li> <li>6. Downes KJ, Fisher BT, Zane NR. Administration and Dosing of Systemic Antifungal Agents in Pediatric Patients. <i>Paediatr Drugs</i>. 2020 Apr; 22(2):165-188.</li> <li>7. Benjamin DK Jr, Stoll BJ, Gantz MG, et al. Eunice Kennedy Shriver National Institute of Child Health and Human Development Neonatal Research Network. Neonatal candidiasis: epidemiology, risk factors, and clinical judgment. <i>Pediatrics</i>. 2010 Oct; 126(4):e865-73.</li> <li>8. Barton M, O'Brien K, Robinson JL, et al. Invasive candidiasis in low birth weight preterm infants: risk factors, clinical course and outcome in a prospective multicenter study of cases and their matched controls. <i>BMC Infect Dis</i>. 2014 Jun 12; 14:327.</li> <li>9. Friedman S, Richardson SE, Jacobs SE, O'Brien K. Systemic Candida infection in extremely low birth weight infants: short term morbidity and long term neurodevelopmental outcome. <i>Pediatr Infect Dis J</i>. 2000 Jun; 19(6):499-504.</li> <li>10. Smith H, Congdon P. Neonatal systemic candidiasis. <i>Arch Dis Child</i>. 1985 Apr; 60(4):365-9.</li> <li>12. McDougall PN, Fleming PJ, Speller DC, et al. Neonatal systemic candidiasis: a failure to respond to intravenous miconazole in two neonates. <i>Arch Dis Child</i>. 1982 Nov; 57(11):884-6.</li> <li>13. Abele-Horn M, Kopp A, Sternberg U, et al. A randomized study comparing fluconazole with amphotericin B/5-flucytosine for the treatment of systemic Candida infections in intensive care patients. <i>Infection</i>. 1996 Nov-Dec; 24(6):426-32.</li> <li>14. Bennett JE, Dismukes WE, Duma RJ, et al. A comparison of amphotericin B alone and combined with flucytosine in the treatment of cryptococcal meningitis. <i>N Engl J Med</i>. 1979; 301(3):126-31.</li> <li>15. Takazono T, Hidaka Y, Morimoto S, et al. Comparison of liposomal amphotericin B alone and in combination with flucytosine in the treatment of non-HIV Cryptococcal meningitis: A nationwide observational study. <i>Mycoses</i>. 2022 Sep; 65(9):897-902.</li> <li>16. Li Z, Liu Y, Chong Y, et al. Fluconazole plus flucytosine is a good alternative therapy for non-HIV and non-transplant-associated cryptococcal meningitis: A retrospective cohort study. <i>Mycoses</i>. 2019 Aug;62(8):686-69.</li> <li>17. White CA, Traube J. Ulcerating enteritis associated with flucytosine therapy. <i>Gastroenterology</i>. 1982 Nov; 83(5):1127-9.</li> <li>18. Utz JP. Current and future chemotherapy of central nervous system fungal infections. <i>Adv Neurol</i>. 1974;6:127-32.</li> </ol>

	19 Vermes A, van Der Sijs H, Guchelaar HJ. Flucytosine: correlation between toxicity and pharmacokinetic parameters. <i>Chemotherapy</i> . 2000 Mar-Apr; 46(2):86-94.
	20 Vermes A, Guchelaar HJ, Dankert J. Flucytosine: a review of its pharmacology, clinical indications, pharmacokinetics, toxicity and drug interactions. <i>J Antimicrob Chemother</i> . 2000 Aug;46(2):171-9.
	21 Kauffman CA, Frame PT. Bone marrow toxicity associated with 5-fluorocytosine therapy. <i>Antimicrob Agents Chemother</i> . 1977 Feb;11(2):244-7.
	22 Vanden Bossche H, Dromer F, Improvisi I, et al. Antifungal drug resistance in pathogenic fungi. <i>Med Mycol</i> . 1998.
	23 Baley JE, Meyers C, Kliegman RM, Jacobs MR, Blumer JL. Pharmacokinetics, outcome of treatment, and toxic effects of amphotericin B and 5-fluorocytosine in neonates. <i>J Pediatr</i> . 1990;116(5):791-7.
	24 Laboratory monitoring of antifungal chemotherapy. British Society for Antimicrobial Chemotherapy Working Party. <i>Lancet</i> . 1991 Jun 29;337(8757):1577-80.
	25 Flucytosine. Pediatric renal dosing. Accessed online on 16 March 2023.

VERSION/NUMBER	DATE
Original 1.0	6/04/2023
REVIEW (5 years)	6/04/2028

### Authors Contribution of the current version

Original author/s	Kirsty Minter, Mohammad Irfan Azeem, Nilkant Phad
Evidence Review	Nilkant Phad
Expert review	Tony Lai, Brendan McMullan
Nursing Review	Eszter Jozsa, Renae Gengaroli
Pharmacy Review	Mohammad Irfan Azeem, Thao Tran
ANMF Group contributors	Srinivas Bolisetty, Bhavesh Mehta, Rebecca Barzegar, Rebecca O'Grady, Helen Huynh, Michelle Jenkins, Cindy Chen, Martin Kluckow, Karel Allegaert
Final editing	Mohammad Irfan Azeem
Electronic version	Cindy Chen, Ian Callander
Facilitator	Nilkant Phad, Srinivas Bolisetty

### Citation

Minter K, Azeem MI, Phad N, Lai T, McMullan B, Jozsa E, Gengaroli R, Tran T, Bolisetty S, Mehta B, Barzegar R, O'Grady R, Huynh H, Jenkins M, Chen C, Kluckow M, Allegaert K, Callander I. Flucytosine. Consensus formulary by the Australasian Neonatal Medicines Formulary group. Version 1, dated 6 April 2023. [www.anmfonline.org](http://www.anmfonline.org)